University of
Stavanger

FACULTY OF SCIENCE AND TECHNOLOGY

MASTER’S THESIS

Study programme/specialisation:
Spring/ XpdKi semester, 2021
Environmental Technology/

Water Science and Technology
Open / K3XFIRA6X

Author:
Nur Ramadhania

Programme coordinator:
Roald Kommedal

Supervisor(s):

Mari Egeland (IVAR); Roald Kommedal (UiS)

Title of master’s thesis:
Investigation on Phosphorus Recovery from Wastewater Sludge as Struvite
at SNJ Wastewater Treatment Plant (IVAR): A Pilot-Scale Study

Credits: 30 credits

Keywords:
Struvite formation Number of pages: .87
Wastewater sludge
Phosphorus removal + supplemental material/other: ... 2. ...
Stavanger, 19 June 2021
date/year

Title page for master’s thesis
[...]
Other ions such as Fe?*, POs, and NOs%* can also co-precipitate with struvite in an alkaline
conditions forming a sparingly soluble hydroxide or phosphate. This co-precipitation of other ions

will cause impurities to the crystal struvite. (Hutnik et al., 2013)

16



Kabdash et al. (2017) demonstrated the concentration of sodium, chloride, and sulfate ions to
struvite crystallization. The result showed that increasing the concentration of sodium and sulfate
ions is also increasing the induction time. However, there is a significant increase in induction time

when sulfate ions concentration is raised to 40.5mmolL.

5. Molar ratio
Not only the presence of other ions in the wastewater, but the composition and the molar ratio of
these ions also influence the struvite formation. Several studies reported the importance of
magnesium in reaching a higher Mg:P molar ratio compared to the stoichiometric value of struvite.
Quintana et al. (2004) reported that the ratio of Mg:P strongly influences phosphorus removal, and
the highest removal was found when pure MgO dosed at a molar ratio of 1.5. Further, Quintana et
al. (2005) found that the increase of Mg:P molar ratio promotes phosphorus removal. Nelson et al.
(2003) observed that the phosphorus removal rate is increased by raising Mg:P dose from 1 to 1.6.
In the same study, Nelson et al. (2003) also reported that by increasing the Mg:P molar ratio,
phosphorus removal could be achieved with a smaller increase in pH. Marti et al. (2010) explained
that the addition of magnesium to the wastewater decreases the Ca:Mg molar ratio, which favors

the struvite formation rather than calcium phosphate.

As mentioned above, the molar ratio of Ca:Mg also influences struvite formation. Tao et al. (2016)
reported that a Ca:Mg ratio lower than 0.2 does not affect struvite formation and purity. On the
other hand, a Ca:Mg ratio higher than 0.2 will affect the struvite purity and reduce the induction
time. Another study by Ryu et al. (2014) reported that a Ca:Mg ratio between 0.5 and 0.75
influences the formation and purity of struvite, while a ratio higher than 1 prevent struvite
nucleation. The prevention of struvite formation by the molar ratio of Ca:Mg higher than one was
also observed by Le Corre (2005).

6. Mixing
Mixing affects the induction time of struvite crystallization. Ohlinger et al. (1999) demonstrated
that the induction time decreases by half when the mixing speed is doubled. The increasing mixing
speed induces CO; release and causes a rise in pH, increasing the amount of struvite precipitated.
This phenomenon is usually associated with the open system where CO- release from the liquid to
the gas phase is possible. Ohlinger et al. (1998) demonstrated that mixing a batch solution of sludge

containing struvite at 500 rpm has the same effect on induction time as a raise of 1.5 units in pH.

17



2.6 STRUVITE CONTROL AND RECOVERY TECHNOLOGY

Uncontrolled struvite formation can occur in wastewater treatment plants that apply the EBPR
process since the reject liquors and sewage sludge have a high dissolved phosphorus concentration.
This may cause scaling problems to the piping network and pumps, especially at the elbow and
the pump's suction side. Scaling by struvite happens in these particular parts of the piping network
because there is a pressure reduction, which causes CO> to be released from the solution. When
the COz is released, the pH of digested sludge supernatant increases, leading to the increase of
phosphate ions concentration in the liquid phase. Therefore, more dissolved phosphorus available
to react with the other struvite-forming ions and creates the scaling problem. (Snoeyink & Jenkins,
1980)

Struvite precipitation in the piping network significantly reduces the pipe diameter, leading to a
higher pumping cost since it requires higher energy. The blockage by struvite precipitation reduces
the plant capacity and efficiency as the time needed to transport the sludge increases. (Doyle &
Parsons, 2002)

The presence of other ionic species influences the saturation of struvite-forming ions in the liquid
phase. Thus, the solution for struvite control is specified on the condition of the WWTPs.

Struvite precipitation is a popular technique used to recover P and N simultaneously from nutrient-
rich wastewater. The recovery efficiency of phosphorus utilizing this method could be as high as
90%. (Mehta et al., 2014)

The recovery of struvite is dependent on the wastewater treatment process preceding the sludge
treatment. Struvite precipitates when the constituent ions concentration exceeds the Ksp value.
Thus, the chemical constituents of the wastewater can be adjusted deliberately so that the struvite
precipitation occurs in the designated place from which struvite can be easily recovered. Several
technologies have been developed to recover struvite; one of them is utilizing a fluidized bed
reactor or a pellet. The process of struvite recovery can be achieved by either adjusting pH or the
concentration of constituent ions. (Doyle & Parsons, 2002)

2.6.1 AirPrex®
AirPrex® (now called MagPrex) technology is a full-scale struvite recovery technology developed
in Germany. The technology was developed to solve a scaling problem caused by struvite

18



formation downstream of the anaerobic digestion process (Heinzmann, 2006). The illustration of

the typical AirPrex® process is shown in Figure 5.

MgcCl, Polymer

Ak b b A b Ak M

lAAAAAAAAD

wwvwwvvwv:' 4
H
Ak b b b bbb

Buffer '

- tank &5 .

AirPrex {2 1

o= |

Air o | Wash :
MAP water i Back charge

I to WWTP

I

Se!:)a L |

1

|

|
I
1
1
|
1
I
1
I
|
1 reactor
|
I
|
|
|
|
|
1
|

Figure 5 Typical AirPrex® process (Langereis & Geraats, 2013)

AirPrex® is an airlift reactor which utilizes air stripping and MgCl. dosing for struvite
precipitation and recovery from digested sludge before the dewatering process. In the reactor,
digested sludge is injected with air to deliberately release CO2, increasing the pH of the digested
sludge from 7 to 8 (Zhou et al., 2019). The aeration also helps to keep struvite crystals mixed with
the help of two vertical partitions to promotes adequate circulation. This configuration allows the
nucleation and growth of struvite crystals in the sludge until it reaches a limited size where the
struvite sinking rate is higher than the recirculation rate (Zhou et al., 2019). In addition, the reactor
has a conical bottom which allowing for struvite crystals sedimentation. The sediment at the
bottom is then collected, washed, dried, and recovered as fertilizer. Alternatively, struvite crystals

can be discarde d with the sludge recovered from ash (CNP, 2018).

AirPrex® technology is regarded as a promising technology that currently has been applied in 8
full-scale plants (Zhou et al., 2019). Zhou et al. (2019) reported that in WWTP Wassmannsdorf,
the first AirPrex®plant, the phosphate precipitation efficiency was 87%, while in WWTP
Amsterdam West, the largest AirPrex® plant, the efficiency reached 95%. However, the real P-
harvesting in struvite in WWTP Wassmannsdorf and Amsterdam West was only 14% and 21%,

respectively. Furthermore, magnesium dosing was higher in WWTP Amsterdam West compared

19



to WWTP Wassmansdorf. Sludge hydraulic residence time in the reactor was 10.5 hours in WWTP
Wassmannsdorf and 8 hours in WWTP Amsterdam West. The comparison of the AirPrex®
system in these two WWTPs is summarized in Table 5.

Table 5 Comparison of AirPrex® application in WWTP Wassmannsdorf and Amsterdam West (Zhou et al., 2019)

WWTP

Unit WWTP Wassmannsdorf WWTP Amsterdam West
Person equivalent p. e. 1,400,000 1,000,000
Sludge volume m’/a 664,300 600,000
Ts8 % 589 6
TS sludge tfa 39.127 36,000
AirPrex reactor
Dissolved PO ,~P input mg/l 387 400
Dissolved PO ,~P output mg/1 49 19
PO,~P precipitation efficiency % 87 95
MgCl, dosing mol Mg/mol P 1.7 1.9
Sludge hydraulic residence time in all reactors h 10.5 8
Air pumping m’/h 2500 1000
Energy demand kWh/m® 22 24
Sludge dewatering
TS improvement % 2% (from 25 to 27%) 2.5% (from 21 to 23.5%)
Polymer saving g/kg TSS 3 (from 120 9) 4 (from 17 to 13)
Struvite harvesting
Product harvesting tonfa 360 500
Share of struvite in total solids product % 78 80
Harvesting efficiency (P in product/dissolved P in sludge) % 14% 21%
2.7 SENTRALRENSEANLEGG NORD-JAREN (SNJ) WASTEWATER

TREATMENT PLANT

Sentralrenseanlegg Nord-Jeeren (SNJ) is a wastewater treatment plant managed by IVAR and is
located at Mekjarvik, Randaberg, Rogaland, Norway. It is the largest and most advanced
wastewater treatment plant in the region. SNJ treated wastewater coming from Randaberg,
Stavanger, Sola, Sandnes, and Gjesdal municipalities. SNJ was designed for serving 240.000
person equivalent (p.e), and was upgraded in 2017 to served 400.000 p.e on. In addition to
upgrading the plant capacity, SNJ also upgraded its treatment process from a chemical treatment
plant to a mechanical-biological treatment plant with EBPR. It is due to the forecast of future
demand and the stricter regulation of wastewater quality. (IVAR, 2020) The overview of the SNJ
treatment plant is illustrated in Figure 6.

20



Sand and fat Filtration
removal

Screens

v
k4

Wastewater Pump
Inlet Station

Primary sludge to
sludge thickening

treatment | T 7 T e »

Wastewater bypass ) Bioreactors
to the sea Settling tanks v

c l - - l - l
< e - =
> I = =
zone Anz
Water outlet
. Return Activated Sludge

to the sea
Return Activated Waste sludge to
Sludge pumps ‘ sludge thickening

>

Solids from screens To sand

i+

:il_

Figure 6 Schematic figure of SNJ WWTP (Egeland, 2018)

SNJ has the maximum capacity to receive 4000 I/s of wastewater, divided into four inlet pumps
with 1000 I/s each. Influent is first filtered through 6 millimeters bar screen to remove large size
garbage. Next, the wastewater flows through the screens to the sand and grease traps. In sand and
grease traps, aeration separates the grease to stay afloat so it can be scraped off the surface, while
sand will sink to the bottom. Sand is then washed and disposed of, while grease is collected and
sent to the anaerobic digesters. The wastewater is then collected and pumped to a drum filter
system consisting of 20 drum filters with 0.1 millimeters pores. The drum filter removes
approximately 50% of the solid particles in the wastewater as primary sludge. The sludge is
collected and thickened before anaerobic digestion. After filtration, the wastewater flows to the

biological treatment part.

The current biological treatment process in SNJ has three parallel process lines connected to a
bioreactor with a total volume of 8000 m® and four sedimentation basins. The first part of the
bioreactor, with approximately 2500 m? total volume, is divided into three anaerobic chambers. In
the second part of the bioreactor, the aerobic condition is maintained by pumping air into this part

so that PAOs bacteria have access to oxygen all the time. Afterward, the wastewater is sent to the

21



sedimentation basin, and biomass as sludge is removed. Some of the sludge is returned to the
anaerobic tank, while the rest is sent to sludge treatment. Finally, the treated wastewater is

discharged to the sea.

2.7.1 SLUDGE TREATMENT IN SNJ

Sludge treatment in SNJ received sludge from the drum filter (primary sludge) and the bioreactor
(secondary sludge). These sludges are then thickened to 5% TS and collected in a buffer tank to
be mixed with food waste sent from the catering industry and other substrates. The sludge mixture
is then pumped to the anaerobic digesters. There are three digesters with a capacity of 3500 m®
each, but only two of them are used regularly. The sludge mixture is pumped in turn every one
hour from the buffer tank to one of the digesters and the next hour to the other. The sludge retention
time for these digesters is 15-20 days, where digestion occur under anaerobic condition. The
temperature of the digester is kept between 35 and 38°C using a heat exchanger, and the sludge
inside is kept mixed using mechanical and gas mixers to ensure an optimal digestion process. The
digestion process generated biogas consisting of 60-70% methane gas. Biogas is distributed to

Lyse's gas network after removing impurities such as H.S and CO..

After the digested process, the digested sludge is screened to remove large debris. Then, the sludge
is dewatered using centrifugation with the help of polymer addition. The dry matter content of the
sludge is 25-27% after the dewatering process. From here, the dewatered sludge is dried in the

drying plant.

The drying plant utilizes indirect drying from the steam supply in SNJ as heating media. The drying
process is allowing for the sludge to become hygienic for further use. Dried sludge has 85% dry
matter content and can be used for fertilizer production. For fertilizer production, nitrogen (N),
potassium (K), and phosphorus (P) are added to the dried sludge. The amount of N, K, and P added
to the fertilizer is customized to the customer's needs.

2.7.2 WASTEWATER CHARACTERISTIC IN SNJ
Data of SNJ wastewater characteristics are presented in Table 6. The data represent the wastewater
characteristics at a minimum flow rate (date 29.01.19), average flow rate (date 22.01.019), and

maximum flow rate (11.03.19).

22



Table 6 SNJ wastewater characteristics (modified from Lilleland (2019))

Q T
Date Position (m3/h) O pH PO4-P (mg/l)
22.01.19  Inlet 2682 12.6 7.18 1.49
Effluent 3732 13.4 6.99 1.32
29.01.19  Inlet 1440 12.6 7.52 1.59
Effluent 2240 13.43 7.45 1.44
11.03.19  Inlet 3150 8.9 6.74 1.00
Effluent 3750 9.1 7.40 1.25

Figure 7 illustrated the fluctuation of wastewater inlet flow rate in SNJ from January to March
2019 at the interval of one week.

120000

110000

100000

90000

Qin (m3/day)

80000

70000

60000

Figure 7 SNJ influent flowrate (Lilleland, 2019)

23



2.8 OBJECTIVE

Since the conversion of the treatment process using the EBPR method, SNJ was facing a scaling

problem caused by uncontrolled struvite formation in its pipelines. The scaling problem is

temporarily solved by adding ferric chloride to the sludge after the anaerobic digestion process.

Ferric chloride is used to remove dissolved phosphorus content in the digested sludge before the

dewatering process to lower than 40 mg/l. When dissolved phosphorus concentration is lower than

40 mg/l, no scaling problem is found downstream of the dewatering process. The addition of ferric

chloride is an easy solution to the scaling problem. However, it is missing the potential to recover

struvite from SNJ operation. Therefore, SNJ is exploring alternative methods to replace the current

solution and the potential to recover struvite from it. Based on these considerations, the study was

carried out with the following objectives:

1.
2.

To examine the struvite formation and precipitation

To analyze digested sludge characteristics and monitor the parameters which are relevant
to the struvite precipitation, such as pH, Mg, Ca, P, N, TS, and VTS

To conduct a laboratory test on the reaction with digested sludge and evaluate the effects
of various parameters such as:

a. pH

b. Magnesium and phosphorus concentration

c. Additional magnesium source

d. Operating conditions

To operate a small pilot plant and repeat the studies from the laboratory testing on the
effects of various parameters on the reaction.

To determine which SNJ sludge has a high potential for phosphorus recovery

24



3. MATERIAL AND METHOD

This chapter covers the materials and methods used in the current study, including a laboratory-
scale experiment and a pilot-scale plant using a continuous reactor. The experimental and

analytical procedures are described in the following subsections.

3.1EXPERIMENTAL ANALYSIS

The experimental analysis was conducted in four main steps. 1) Sludge characterization to
determine which sludge was the most optimum to be used in the struvite recovery. 2) pH
adjustment to observe the relation of phosphorus concentration and pH level. 3) A scale-up batch